For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

Page 1 of 9

ST175C String Trimmer UT-20554-A

Accessories

00
T
ke
OO0 KO ER
0 L0 R0
MO XRNANN
000 o
0085000
d<- NaCd

6000000

)]

I@EOOO

R

ojolojolelolo]

g

OO

Blelololelolo)

®C

~,
.
o

)@ (

-,
2]
s

OO

@O

~
-]
ol

0eE

Blolololelolo)

C o
< O

@O OOC

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

ST175C String Trimmer UT-20554-A Page 2 of 9
Accessories
Ref#  Part Number Qty S/P/F  Description
00063 00063 1 S/P  Holding tool
18453 18453 1 /P Grease, Multi-Purpose
17789 17789 1 S  Carburetor Repair Tool
23488C  23488C 1 Thread Locking Compound
24306 24306 1 S  Shim (.125") (3.17 mm)
A-04191 A04191 1 Grass Anti Wrap Kit ST-145, ST-155,
ST-175, ST-175C, ST-175BC, HGT, GST
JA313164 JA313164 1 Ignition Test Spark Plug
9477299 9477299 1 /P Rubber Tubing (10 ft.) (3.05 m)
98052-A  98052A 1 /P Starter Rope (250 ft. Reel) (76 m)
2498201 2498201 1 Torx Drive Bit T25
24982-03 2498203 1 S  Torx Bit (for clutch drum) T25

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

Page 3 of 9

ST175C String Trimmer UT-20554-A

Boom & Head

/ \ I
L
: /Nvl /Av!..,uwr/
W.y,_ / / ™) \\7
\ A 8. /] 8
) } © J..r“‘ \,mm.u.,,{
' T TR )i AJ v.._ s}
._. 2 e " \ r.niz A H
.,w, \ ./ /
,”ﬂ \ \) ,
” / .nn ///
| \.vumm-f
-
-
(A
-
A
i w.
; & A m/ ®
— \ J“wv / \\ _,
\\\\ \\\l\llll....lv n/.v\ffllzmm‘ I/MYHVI. Rﬂ_ B .
o ,,ﬂ .eu,-.ﬁ U o2
* - > O\
g .. NAVAY
_-_v \ /wm.,. Ne ™
™ mll // wu
" N AR vy
A Y MWbﬁ-”"wuunwmwyl.A mrwwwv Jaw mw_ 'v ‘mwm
® o fe\ W ~
. .\\\.__‘Mw“ v AR o ,/
- n__“w ) y .v'__ - ™ P
- - X

N

Ny Vm_c

b

G0
N

f

e

adl

B

Q

8
N
[y
ql.

L

v.e

FIV -
Ly

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

ST175C String Trimmer UT-20554-A Page 4 of 9
Boom & Head
Ref#  Part Number Qty S/P/F  Description
1 93992 2 /P NUT- Wing
2 82368 5 S  SCREW- Plastite (#8 x 3/4")
3 98816 1 S  SHAFT- Flexible
4  A98525 1 HANDLE- Front
5 A00879 1 /P HANDLE GRIP ASSEMBLY
6 98772A 1 S TRIGGER
7 DA98911B 1 S/IF SPOOL & STRING (ST-155) (Dual Line)
DA98912B 1 F  SPOOL & STRING (Dual Line)
8 A03006 1 /P CABLE-Throttle
9 DA97952B 1 S  LINE- Replacement (.080 Dia.) (100 Ft.)
10 80295 2 /P SCREW (10-24 x 2")
11  AO0104A 1 HOUSING- Drive Shaft
12 989231 1 DECAL- Starting Instructions
13 02985 1 S  DECAL- Warning
14 98853 1 CLAMP
A02720 1 S  HOUSING- Drive shaft (ST-175BC Only)
00588 1 DECAL (ST-175BC Only)
02985 1 S  DECAL- Warning (ST-175BC Only)
98853 1 CLAMP (ST-175BC Only)
989241 1 DECAL- Instr. (ST-175BC Only) (Not Shown )
15 83009 1 /P LOCKWASHER (1/4")
16 84006 1 /P WASHER- Flat (1/4")
17 98821 1 DEFLECTOR- Grass
02610 1 S/P  DEFLECTOR- Grass (ST-175BC & GST)
18 A03834 1 BLADE- Cut-off (Models 145 & 155)
A03832 1 S  BLADE- Cut-off (Models 175, 175C,
ST-175BC & HGT)
A03833 1 BLADE- Cut-off (Model GST)
19 81261 2 /P NUT (10-24)
20 82531 2 /P SCREW (10-24 x 7/8")
21  A98231A 1 S/P HOUSING & EYELET- Dual line
22 98848 1 S  SPRING- Compression
23 88077 1 S SCREW (10-24 x 3/8")
24  DA98866A 1 S RETAINER- Spool (R.H. Threaded)
A02781 1 RETAINER- Spool (ST-175BC)
25  A97709A 1 HANDLE BAR (ST-175BC)
26  94474B 1 /P GRIP (ST-175BC)
27 88071 1 SCREW (ST-175BC)
28 88078 1 /P SCREW (ST-175BC)
29 00422 1 S/IP CLAMP (ST-175BC)
30 83061 1 /P WASHER (ST-175BC)
31 81267 1 /P NUT (ST-175BC)
32 02617 1 ADAPTOR (ST-175BC)
33 DA02616A 1 BLADE- Weed (ST-175BC)
34 00580 1 WASHER- Cupped (ST-175BC)
35 83030 1 WASHER (ST-175BC)
36 80085 1 /P SCREW (ST-175BC)
37 95231 1 S  PLATE- Indicating (ST-175C & ST-175BC)
38 72084A1 1 S NUT (ST-175C & ST-175BC)
39 93653 1 S  SWITCH- Toggle (ST-175C & ST-175BC)
40  A98918 1 LEAD- Electrical (ST-175C & ST-175BC)
41  A98919 1 LEAD- Ground (ST-175C & ST-175BC)
42  DA92703B 1 HARNESS w/connector (GST & ST-175BC)

WWW.mymowerparts.com



Page 5 of 9

@c _u. nn i 85

ST175C String Trimmer UT-20554-A

Carburetor

For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

<h
P
ch
o™

n
b4

D®OOIORO

hrane-Satz
D ane-S8ll

@O

WWW.mymowerparts.com

@OOEOBE

POIOOO® OGO



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

ST175C String Trimmer UT-20554-A Page 6 of 9
Carburetor
Ref#  Part Number Qty S/P/F  Description
A-03003  A03003 1 ZAMA
A-03979  A03979 1 Repair Kit
A-03980  A03980 1 Gasket/Diaphragm Kit
A-01195-A  AO01195A 1 Primer Bulb
A-01194  A01194 1 Primer Base (Aluminum) Primer Base kits
are not interchangeable.
A-03062  A03062 1 Primer Base (Plastic) Primer Base kits are
not interchangeable.
A-00289  A00289 1 Swivel Kit
A-03002  A03002 1 WALBRO
A-02665 A02665 1 Repair Kit
A00285A  A00285A 1 Gasket/Diaphragm Kit
A-00289  A00289 1 Swivel Kit
01201 01201 1 Primer Bulb
A-01200-A  A01200A 1 Primer Base

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

9 et st — tm— ="
_. .—
© | Amw..,r“”” b , g
™~ | wuuw ) \ “ / T i -...Af, o
) _
> (¢ ( g \
@ \w_ \
/ s
© MY N S mﬂ — 2o,
T b \a \-Vg_/ / PR o
L ! . . \ Char
) /
e | \“1: = wrl\xx [N h.» R
_ / Il\\s w.) /! pr———
R B mm.u. Y=< S ) W
i \\ “\llnmw““& \\ VW m\ ”ﬂ#lw“ // / \\l., -
PR RQ - = &
/ e ANVAYA —
=y AN N VAR @)
r\mmmw Mﬂmw N /\ /e o
o) AA /S S )
Y ,\,,\m,p xmn e | 2 Y 2]
1N R S Y S AVAN @S
wg o NN /S SN
o mwvuA / / / \\ \
e /”V \vA \\ \\ \ / / Nup
d / \ \ / \
e e e \ / \ Y/
W/ \MJ ; uj // \\ Rm W

T o) s wa ,

- wH\\ \ WWWWWWW% ) m. \/wﬂ M.Am v A\”.MVI/ nnwv. "y xtv, / A O
Waia))iiviasid DN (N &
= m&w&“ % N = :

w_ N\ Ly \ U T \ >
e RN { N ) \ ;
oEm R N\ XX 4 \ L =
\ P oy ) .
0\ 0 S L..T%X%
Ao e O / I F, \
A‘ - cn.\\ —.n._-\ /. o
/ €@ W a
R / p \\\\\“ \\\
ww\/ o A\\.__n .mJ W
/ 3

| ,/‘“ N A ““w / A,mm\m \
o / \ l\vu
» m/ Aﬂ o \ \ ‘n NW\
/Aw _._n. / \ ot \.A
R/ y \\ i
. NG

e “\!

iy
© v
)

ST175C String Trimmer UT-20554-A

Engine & Peripherals

A
Eavlj'lﬂ

N // I e AN \ . oA
e \\ V//ymmmmmru,uuv ui”"w!.uﬂv m”lummmmnmv VMR\\ ® / mw" A Mu AN WWM\V MO //N// wn
o \\ ya— - NMNMM X & e / ) __w N\
%\ \vk J_““““\ /w // A,fmmmw / / mwmm / / @ L‘V
[ / /
4 ) BN / _,.. / / \ ~
~Lod R ogobg \/ N A\




For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

ST175C String Trimmer UT-20554-A

Engine & Peripherals

Page 8 of 9

Ref#  Part Number Qty S/P/F  Description
1 88060 2 S/IP SCREW- (10-24 x 2 1/2")
2  A98780 1 S  COVER- Muffler
3 98782 1 S  BAFFLE- Muffler
4  98784A 1 SCREEN- Spark
5 98860A 2 S  SPACER- Muffler
6 98783 1 /P PLATE- Reinforcing
7  A01323 1 S BODY- Muffler
8 98786B 1 GASKET- Muffler
9 00179 1 F  BRACKET-
10 A00108 1 CYLINDER
11 03703A 1 S  CYLINDER- Gasket
12 A01036A 1 /P PISTON & ROD ASSEMBLY
13 96935 1 S  RING- Piston
14  96169S 1 S SPARK PLUG (DJ7Y)
79252 1 S  SPARK PLUG (RDJ7Y) (Int'l)
15 987582 1 CRANKSHAFT (Model 145 & 155)
987583 1 CRANKSHAFT (Models
175,175C,175BC,185,185C,285,275,285BC, 3¢
16 69250 1 /P KEY- Woodruff
17  98767A 1 /P GASKET- Crankcase cover
18 98792 3 /P BUMPER- Rubber
19 01023B 1 S COVER- Crankcase
20 98752 1 F  CLAMP
21 98934 1 F  SHIELD
22 98765B 1 /P GASKET- Heat dam
23 81208 2 /P NUT (10-24)
24 98768 1 S HEAT DAM
25 825491 2 S  SCREW- Taptite (10-24 x 1")
26  98766A 1 S/IP GASKET- Carburetor
27  A03003 1 CARBURETOR- (Zama)
A03002 1 CARBURETOR- (Walbro)
28  A01440A 1 S AIRFILTER BOX
29 00772 1 DECAL- Choke, Run
30 98943 1 DECAL- Push-Hold
31 D98760A 1 FILTER- Air
32 98754B 1 /IPIF COVER- Crankcase
33 82368 2 S/IF SCREW- Plastite (8 x 3/4")
34 82542 2 /P SCREW (10-24 x 2 1/4")
35 A01441 1 TANK- Fuel
36 49422 1 S  FILTER- Fuel
37 9477232 1 S  TUBING- Rubber (8")
38 98268 1 S/IP WIRE CLAMP
39 0143932 1 S/P TUBING- Rubber (8")
40  AO00982A 1 FUEL CAP ASSEMBLY
41  98805A 1 /P GASKET- Fuel cap
42 03134 1 S/P VALVE- Duckbill
43 98913 1 S FILTER-Cap
44 A98808 1 BRACKET-Cable
45  A95007 1 S ROTOR
46  A70285E 1 /P KIT- Starter pawl
47  A98918 1 LEAD- Electrical (Models

175BC,185,185C,285BC,385-UT-15040&UT1C

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

ST175C String Trimmer UT-20554-A

Engine & Peripherals

Page 9 of 9

Ref#  Part Number Qty S/P/F  Description
48  A02576B 1 HOUSING- Engine (Clutch Models Only)
A02575 1 HOUSING- Engine (Non-Clutch Models)

49  A02396A 1 /P TUBE ADAPTOR

50 88054 1 S SCREW (10-24 x 1 1/4")

51 81208 1 /P NUT(10-24)

52 01547 1 ADAPTOR- Clutch (Clutch Models Only)

53 A02727 1 S CONNECTOR & DRUM

54 00242 2 /P CLUTCH

55 88052 4 /P SCREW (10-24 x 7/8")

56 82538 3 /P SCREW (10-24 x 3/4")

57 9789902 1 S/P ROPE- Starter (42")

58 02264 1 S  GRIP- Starter

59 98770 1 PULLEY- Starter

60 98791 1 /P BRACKET- Retaining

61 82541 2 /P SCREW- Plastite (10 x 1/2")

62 AO00107A 1 CRANKCASE ASSEMBLY

63 98797 1 /P BEARING- Ball

64 98800 1 /P SEAL

65 98799 1 /P RING- Retaining

66 98798 1 S  BALL- Bearing

67 82538 5 /P SCREW- Taptite (10-24 x 3/4")

68 A98773 1 SPRING & CONTAINER

69 82540 2 /P SCREW- Taptite (8-32 x 1)

70  94711CS 1 /P MODULE- Ignition

71 69326 1 LEAD- High-Tension

72  A33055 1 /P TERMINAL- High-Tension

73 84065 1 S  WASHER- Flat (5/16") (Non-Clutch Models)

74 88077 1 S/IF SCREW- Hex sems (10-24 x 3/8")

75 02851 1 /P TERMINAL (Models 385--UT15040B,
UT15040C, & UT15040D) (Model 485)

76 A00254 1 S  WIRE GUARD KIT (California Models Only)

77 88049 2 /P SCREW- Hex sems (10-24 x 1/2")

78 81208 2 /P NUT- (10-24)

79  98795A 1 /P CONNECTOR- Drive (Non Clutch Models)

80 A00681 1 LEAD- Electrical (Model 385--UT15040B,
UT15040C, UT15040D & Model 485)

81 95020 1 S  SPRING- Compression

82 82513 1 /P SCREW- Thread Forming

83  A98809 1 S LEAD- Electrical (Models 145, 155, 175,
175C, 285, HGT & GST)

84 98769 1 /P BUTTON- Switch

85 82268 1 SCREW- Hex sems (10-24 x 3/8")

86  98802A 1 S CLAMP

87 97574 1 NUT- Square

88 82455 1 SCREW

89  98929A 1 S/IP WASHER- Clutch

90 A98919 1 LEAD- Ground (Models 185 & 385--UT15040

& UT15040A)

WWW.mymowerparts.com



